
MARKANT 41

BGZ: 01010No. 001   Remark: 

Page 1



BGZ: 01010

UN.DRIVE SHAFT WITH FREE WHEEL MECH.,VAR.3508  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0812 972 0 OVER-RUN CLUTCH 1  2)
2 00 0239 343 0 SNAP RING SP  42 1  3)
3 00 0920 676 0 ANGLE RING 1  3)
4 00 0920 677 0 LOCKING SLEEVE 1  3)
5 00 0920 678 0 COMPRESS.SPRING 1  3)
6 00 0972 502 0 CIRCLIP 1  3)
7 00 0920 679 0 THRUST WASHER 1  3)
8 00 0241 041 0 STEEL BALL 12,7 G28 3  3)
9 00 0920 680 0 HUB 1  3)
10 00 0920 681 0 COMPRESS.SPRING 6  3)
11 00 0972 492 0 CYLIND.ROLLER 6  3)
12 00 0972 491 0 DRIVING DISC 1  3)
13 00 0812 971 0 CLUTCH HOUSING 1  3)
14 00 0812 316 1 DRIVE SHAFT HALF ERS.D.627156.04 1  4)
15 00 0812 337 0 PROFILE TUBE 1  3)
16 00 0977 216 0 TENSION PIN FORKE 1  3)
17 00 0977 213 0 CENTRE CROSS ASS. 2  3)
18 00 0977 214 0 CIRCLIP 8  3)
19 00 0809 973 1 CENTRE CROSS ASS. 1  3)
20 00 0244 580 0 SPRING PIN 10 X 75 1  3)
21 00 0972 297 0 SUPPORTING CHAIN 1
22 00 0812 314 0 PROTECTIVE TUBE 1  3)
23 00 0920 671 0 GLIDE RING 2
24 00 0812 313 0 PROTECT.FUNNEL 1  3)
25 00 0977 217 1 TENSION PIN FORKE 1  3)
26 00 0812 338 0 PROFILE TUBE 1  3)
27 00 0239 445 0 SPRING PIN W.ERS.D.2394451 1  3)
28 00 0818 093 0 PROTECT.FUNNEL 1
29 00 0812 315 2 OUTER GUARD HALF 1  3)

1) Remarks UP TO SERIAL NO. 01501122

2) Remarks tractor side

3) Remarks

4) Remarks machine side

MARKANT 41

No. 001   Remark: 

Page 2



MARKANT 41

BGZ: 01010No. 001A   Remark: 

Page 1



BGZ: 01010

UNIV. DRIVE SHAFT WITH FREE WHEEL MECH., VAR. 4353  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

0 00 0813 010 0 DRIVE SHAFT ASSY. 1  2)
1 00 0813 011 0 DRIVE SHAFT HALF 1  3)
2 00 0813 698 0 WASHER 1  2)
3 00 0813 697 0 COMPRESS.SPRING 1  2)
4 00 0813 696 0 SLIDING PIN 1  2)
5 00 0941 657 0 EXTENSION FORKE 1  2)
6 00 0941 651 0 CENTRE CROSS ASS. 2  2)
7 00 0242 908 0 CIRCLIP 32X1,2 8  2)
8 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2  2)
9 00 0941 660 0 FORK 1  2)
10 00 0972 248 0 PROFILE TUBE 1  2)
11 00 0244 581 0 SPRING PIN W.ERS.D 2445812 1  2)
12 00 0818 093 0 PROTECT.FUNNEL 1
13 00 0917 283 0 BACK-UP RING 2  2)
14 00 0920 671 0 GLIDE RING 2
15 00 0972 297 0 SUPPORTING CHAIN 2
16 00 0813 017 0 PROTECTIVE TUBE 1  2)
18 00 0813 012 0 DRIVE SHAFT HALF 1  4)
19 00 0813 016 0 PROFILE TUBE 1  2)
20 00 0235 186 0 CIRCLIP 72X2,5 1  2)
21 00 0234 388 0 BACK-UP WASHER S 56X 72 1  2)
22 00 0814 228 0 STOP KEY 2  2)
23 00 0814 229 0 FLAT SPRING 2  2)
24 00 0813 015 0 HUB 1  2)
25 00 0179 838 0 GREASE NIPPLE A M8X1 1  2)
26 00 0813 014 0 CLUTCH HOUSING 1  2)
27 00 0813 013 0 HUB YOKE 1  2)
28 00 0915 017 8 SPRING PIN W.ERS.D 2136980 1  2)
29 00 0941 739 0 PROTECTIVE TUBE 1  2)
30 00 0813 018 1 PROTECT.FUNNEL 1  2)

1) Remarks FROM SERIAL NO. 01501123

2) Remarks

3) Remarks tractor side

4) Remarks machine side

MARKANT 41

No. 001A   Remark: 

Page 2



MARKANT 41

BGZ: 01030No. 001B   Remark: 

Page 1



BGZ: 01030

WIDE ANGLE UNIVERSAL DRIVE SHAFT,  VAR. 4876  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

0 00 0814 703 1 DRIVE SHAFT ASSY. 1
1 00 0814 708 1 DRIVE SHAFT HALF 1  2)
2 00 0813 698 0 WASHER 1
3 00 0813 697 0 COMPRESS.SPRING 1
4 00 0813 696 0 SLIDING PIN 1
5 00 0941 475 0 EXTENSION FORKE 1
6 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 4
7 00 0242 908 0 CIRCLIP 32X1,2 8
8 00 0820 421 0 CENTRE CROSS ASS. 4
9 00 0972 503 0 CIRCLIP 8
10 00 0921 268 0 DOUBLE FORK 2  3)
10 00 0820 422 0 DOUBLE FORK W.ERS.D.9212680 2  4)
11 00 0179 838 0 GREASE NIPPLE A M8X1 2  3)
11 00 0244 946 0 GREASE NIPPLE B M8X1 2  4)
12 00 0820 423 0 FORK 1
13 00 0244 581 0 SPRING PIN W.ERS.D 2445812 2
14 00 0814 709 0 PROFILE TUBE 1
15 00 0821 097 0 PROTECT.FUNNEL 2  3)
15 00 0920 193 4 PROTECT.FUNNEL 2  4)
15 00 0821 098 0 GLIDE RING 2  5)
16 00 0821 103 0 PROTECT.FUNNEL 2  3)
16 00 0920 961 0 PROTECT.FUNNEL 2  4)
17 00 0920 671 0 GLIDE RING 2
18 00 0821 104 0 SUPPORTING CHAIN 2  3)
18 00 0972 297 0 SUPPORTING CHAIN 2  4)
19 00 0812 315 2 OUTER GUARD HALF 1  3)
19 00 0814 710 0 OUTER TUBE GUARD ERS.D.8147101 1  4)
21 00 0814 711 1 DRIVE SHAFT HALF 1  6)
22 00 0814 714 0 PROFILE TUBE 1
23 00 0814 713 0 FORK 1
24 00 0814 712 0 EXTENSION FORKE 1
25 00 0941 794 0 SLIDING PIN 1
26 00 0941 795 0 COMPRESS.SPRING 1
27 00 0941 796 0 WASHER 1
28 00 0814 715 1 INNER GUARD HALF 1

1) Remarks WITH FRIC.-OVERRUNNING CLUTCH
SEE ILLUSTRATION  4 A
OPTION

2) Remarks tractor side

3) Remarks from No. 01503421

4) Remarks BIS NR. 01503420

5) Remarks AB NR. 01503421

6) Remarks machine side

MARKANT 41

No. 001B   Remark: 

Page 2



MARKANT 41

BGZ: 01050No. 002   Remark: 

Page 1



BGZ: 01050

DOUBLE UNIV. DRIVE SHAFT, FRONT,  WITH OVERRUNNING  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0813 647 1 DRIVE SHAFT ASSY. 1  2)
2 00 0813 694 0 OVER-RUN CLUTCH 1  3)
3 00 0239 343 0 SNAP RING SP  42 1  3)
4 00 0920 676 0 ANGLE RING 1  3)
5 00 0920 677 0 LOCKING SLEEVE 1  3)
6 00 0920 678 0 COMPRESS.SPRING 1  3)
7 00 0972 502 0 CIRCLIP 1  3)
8 00 0920 679 0 THRUST WASHER 1  3)
9 00 0241 041 0 STEEL BALL 12,7 G28 3  3)
10 00 0920 680 0 HUB 1  3)
11 00 0920 681 0 COMPRESS.SPRING 6  3)
12 00 0972 492 0 CYLIND.ROLLER 6  3)
13 00 0972 491 0 DRIVING DISC 1  3)
14 00 0813 704 0 CLUTCH HOUSING 1  3)
15 00 0239 499 0 CIRCLIP 36X1,5 8  3)
16 00 0813 681 0 CENTRE CROSS ASS. 2  3)
17 00 0813 684 0 FORK 2  3)
18 00 0239 445 0 SPRING PIN W.ERS.D.2394451 2  3)
19 00 0813 699 0 PROFILE TUBE 1  3)
20 00 0813 695 0 EXTENSION FORKE 1  3)
21 00 0813 896 0 PIPE 22X1,5X3140 1  3)
22 00 0813 697 0 COMPRESS.SPRING 1  3)
23 00 0813 698 0 WASHER 1  3)
24 00 0818 093 0 PROTECT.FUNNEL 1
25 00 0920 671 0 GLIDE RING 2
26 00 0813 702 0 PROTECTIVE TUBE 280 LG 1  3)
27 00 0813 703 0 PROTECTIVE TUBE 280 LG 1  3)
28 00 0972 297 0 SUPPORTING CHAIN 1
29 00 0813 706 0 PROTECT.FUNNEL 1  3)

1) Remarks VAR. 3263
OPTION
UP TO SERIAL NO. 01501229

2) Remarks tractor side

3) Remarks

MARKANT 41

No. 002   Remark: 

Page 2



MARKANT 41

BGZ: 01050No. 002A   Remark: 

Page 1



BGZ: 01050

DOUBLE UNIV. DRIVE SHAFT,FRONT SECTION,  VAR. 4364  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

0 00 0814 987 0 DRIVE SHAFT ASSY. 1  2)
0 00 0813 004 0 DRIVE SHAFT ASSY. 1  3)
1 00 0814 988 0 DRIVE SHAFT HALF 1  4)
1 00 0813 028 0 DRIVE SHAFT HALF 1  5)
2 00 0813 698 0 WASHER 1  6)
3 00 0813 697 0 COMPRESS.SPRING 1  6)
4 00 0813 696 0 SLIDING PIN 1  6)
5 00 0941 657 0 EXTENSION FORKE 1  6)
6 00 0941 651 0 CENTRE CROSS ASS. 2  6)
7 00 0242 908 0 CIRCLIP 32X1,2 8  6)
8 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 2  6)
9 00 0941 656 0 FORK 1  6)
10 00 0813 029 0 PROFILE TUBE 1  6)
11 00 0244 581 0 SPRING PIN W.ERS.D 2445812 2  6)
12 00 0818 093 0 PROTECT.FUNNEL 1
13 00 0917 283 0 BACK-UP RING 2  6)
14 00 0920 671 0 GLIDE RING 2
15 00 0972 297 0 SUPPORTING CHAIN 2
16 00 0813 030 0 PROTECTIVE TUBE 1  6)
18 00 0814 989 0 DRIVE SHAFT HALF 1  4)
18 00 0813 031 0 DRIVE SHAFT HALF 1  5)
19 00 0813 033 0 PROFILE TUBE 415 LANG 1  6)
20 00 0941 660 0 FORK 1  6)
21 00 0238 234 0 LOCK NUT M12 1  6)
22 00 0813 032 0 EXTENSION FORKE 1  6)
23 00 0235 558 0 HEXAGON HEAD BOLT M12X70 1  6)
24 00 0813 034 0 PROTECTIVE TUBE 1  6)
25 00 0941 919 0 PROTECT.FUNNEL 1  6)

1) Remarks OPTION
FROM SERIAL NO. 01501230

2) Remarks SCHLEPPERSEITE,600LG.

3) Remarks SCHLEPPERSEITE,450LG.

4) Remarks for 8149870

5) Remarks FUER 8130040

6) Remarks

MARKANT 41

No. 002A   Remark: 

Page 2



MARKANT 41

BGZ: 01050No. 003   Remark: 

Page 1



BGZ: 01050

DOUBLE UNIV. DRIVE SHAFT,  REAR SECTION, VAR. 3263  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

0 00 0813 645 2 DRIVE SHAFT 8130940 1  2)
1 00 0810 104 3 PROTECT.FUNNEL 1
2 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
3 00 0237 439 0 HEXAGON HEAD BOLT M8X16 3
4 00 0813 652 1 BEARING RING 1
5 00 0235 164 0 CIRCLIP 35X1,5 1  2)
6 00 0234 385 0 BACK-UP WASHER S 35X45 1  2)
7 00 0235 186 0 CIRCLIP 72X2,5 2
8 00 0235 869 0 GRVD.BALL BEARING 6207-2RS* -35X72X17 1
9 00 0813 682 1 PROFILE SHAFT 1  2)
10 00 0810 105 0 UPPER PART 1
11 00 0810 114 0 SPACER RING D 40X8 1
12 00 0008 515 0 BUSHING 20  X 23  X21 2
13 00 0236 942 0 GREASE NIPPLE A S6X1 1  2)
14 00 0813 654 0 BRACKET 1  2)
15 00 0810 117 0 BUSHING D30X20 2
16 00 0215 006 0 CONTACT WASHER 12,4X24X1,8 

ERS.D.23938
2

17 00 0237 462 0 HEXAGON HEAD BOLT M12X40 2
18 00 0237 026 0 SPLIT PIN 5X32 1  2)
19 00 0235 128 2 WASHER 21 1
20 00 0813 658 0 PIN 1  2)
21 00 0920 955 1 GUARD RING 1
22 00 0920 671 0 GLIDE RING 2
23 00 0813 687 1 PROTECTIVE TUBE 1  2)
24 00 0813 679 2 DRIVE SHAFT HALF 1  2)
25 00 0813 683 1 PROFILE TUBE 1  2)
26 00 0813 684 0 FORK 1  2)
27 00 0813 681 0 CENTRE CROSS ASS. 1  2)
28 00 0239 499 0 CIRCLIP 36X1,5 4  2)
29 00 0813 680 2 HUB YOKE 1  2)
30 00 0239 445 0 SPRING PIN W.ERS.D.2394451 1  2)
31 00 0972 297 0 SUPPORTING CHAIN 1
32 00 0813 688 1 PROTECTIVE TUBE 600 LG 1  2)
33 00 0818 093 0 PROTECT.FUNNEL 1  2)
34 00 0244 942 0 GREASE NIPPLE A M5X0,8 1

1) Remarks OPTION
UP TO SERIAL NO. 01501229

2) Remarks

MARKANT 41

No. 003   Remark: 

Page 2



MARKANT 41

BGZ: 01050No. 003A   Remark: 

Page 1



BGZ: 01050

DOUBLE UNIV. DRIVE SHAFT,REAR SECT. WITH OVERRUNN.  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

0 00 0813 003 0 DRIVE SHAFT ASSY. 1  2)
1 00 0810 104 3 PROTECT.FUNNEL 1
2 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 3
3 00 0242 445 0 HEXAGON HEAD BOLT M8X10 3
4 00 0813 652 1 BEARING RING 1
5 00 0235 186 0 CIRCLIP 72X2,5 2
6 00 0235 869 0 GRVD.BALL BEARING 6207-2RS* -35X72X17 1
7 00 0810 117 0 BUSHING D30X20 2
8 00 0215 006 0 CONTACT WASHER 12,4X24X1,8 

ERS.D.23938
2

9 00 0237 462 0 HEXAGON HEAD BOLT M12X40 2
10 00 0810 105 0 UPPER PART 1
11 00 0810 114 0 SPACER RING D 40X8 1
12 00 0008 515 0 BUSHING 20  X 23  X21 2
13 00 0814 503 0 BUSH COMPLETE 1  3)
14 00 0235 128 2 WASHER 21 1
15 00 0236 096 0 SPLIT PIN 5 X 28 1  3)
16 00 0814 500 0 SUPPORT 1  3)
17 00 0236 456 0 HEXAGONAL NUT M12 2  3)
18 00 0233 907 0 HEXAGON HEAD SCREW M12X35 2  3)
19 00 0237 874 0 HEXAGON HEAD BOLT M10X35 4  3)
19 00 0237 947 0 HEX. NUT WITH CLAMP. PART M10 4  3)
19 00 0236 913 2 FLAT WASHER 10-10,5X20X2 4  3)
20 00 0813 022 0 DRIVE SHAFT HALF 1  3)
21 00 0813 023 0 PROFILE TUBE 1  3)
22 00 0244 942 0 GREASE NIPPLE A M5X0,8 1
23 00 0920 955 1 GUARD RING 1
24 00 0920 671 0 GLIDE RING 2
25 00 0972 297 0 SUPPORTING CHAIN 2
26 00 0813 024 0 PROTECTIVE TUBE 1  3)
28 00 0813 025 0 DRIVE SHAFT HALF 1  3)
29 00 0813 026 0 PROFILE TUBE 1  3)
30 00 0235 186 0 CIRCLIP 72X2,5 1  3)
31 00 0234 388 0 BACK-UP WASHER S 56X 72 1  3)
32 00 0814 228 0 STOP KEY 2  3)
33 00 0814 229 0 FLAT SPRING 2  3)
34 00 0813 015 0 HUB 1  3)
35 00 0179 838 0 GREASE NIPPLE A M8X1 1  3)
36 00 0813 014 0 CLUTCH HOUSING 1  3)
37 00 0941 651 0 CENTRE CROSS ASS. 1  3)
38 00 0242 908 0 CIRCLIP 32X1,2 4  3)
39 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1  3)
40 00 0813 013 0 HUB YOKE 1  3)
41 00 0915 017 8 SPRING PIN W.ERS.D 2136980 1  3)
42 00 0813 027 0 PROTECTIVE TUBE 1  3)
43 00 0813 018 1 PROTECT.FUNNEL 1  3)

1) Remarks VAR. 4364
OPTION
FROM SERIAL NO. 01501230

2) Remarks MASCHINENSEITE

3) Remarks

MARKANT 41

No. 003A   Remark: 

Page 2



MARKANT 41

BGZ: 01070No. 004   Remark: 

Page 1



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-markant-41-baler-parts-catalogue-manual-instant-download-sn-01500011-01599999/



